

**Testing Compliance Summary:**

**Product Tested:** Tuxedo High Back Sofa

**Testing Lab** Intertek



**BIFMA Standard:** California TB-133 Furniture Seating Fire Test

**Product Detail:** Mdl# 12445 / FR Treated Fabric

Test No.	Description	Date	Result	Report No.
1	8' Temp. Increase, Maximum	15-Jul-13	Pass Critia A & B	101264596GRR-001B
2	4' Temp. Increase, Maximum	15-Jul-13	Pass Critia A & B	101264596GRR-001B
3	Time CO is Greater Than 1000 ppm	15-Jul-13	Pass Critia A & B	101264596GRR-001B
4	Weight Loss at 10 Minutes	15-Jul-13	Pass Critia A & B	101264596GRR-001B
5	Maximum Rate of Heat Release	15-Jul-13	Pass Critia A & B	101264596GRR-001B
6	Total Heat Energy Release in 1st 10 Minutes	15-Jul-13	Pass Critia A & B	101264596GRR-001B

All mechanical testing performed in accordance with approved California TB-133 methods and standards stated.

Compliance documentation report in entirely avaiable as per report number listed.

The image shown reflects furniture model only. Upholstery may differ from upholstery detailed in test report.